Lineal25 GY6 ENGINE PARTS CATALOGUE

1 [RERSRARS [ Model [Linea 125 GY6 ENGINE [hait
Draft | |VENTILATION SYSTEM [ PartNo.  [YYGYI1250100 [Total
NO. Part NO. Chinese Name Description QTY Unit price
1 |YYGY1250101 RBH® Fan 1
2 |GB/T5789-M6x25 SRR M6x25 Flange Bolt, M6x25 4
3 |YYGY1250102 PTRGLEK Clip, Overflow Tube A 1
4 |YYGY1250103 ESRE Upper Shroud 1
5 |YYGY1250104 RBRIRET R E Rubber Plug Cap, Cramming Screw 1
6 [YYGY1250105 T&RE Lower Shroud 1
7 |YYGY1250106 Tk KB E Large Gasket, Cylinder Head 1
8 |GB/T9456-ST4.8x16 +FHEURALLARBESTA816 Hex Screw, Tapping ST4.8x16 4
9 |YYGY1250107 NBE Cover, Fan 1
10 |YYGY1250108 MEAE Observing Hole Cap 1
11 [YYGY1250109 RS E Duct, Carburetor Cooling 1
12 |YYGY1250110 FEERYE Clip, Start Motor Cable 1




2 Rk & Model  [Lineal25 GY6 ENGINE nEaEit
Draft 2 CYLINDER HEAD COVER COMP Part No.  |[YYGY1250200 Total
NO. Part NO. Chinese Name Description QTY Unit price
1 [YYGY1250201 k& Cover, Cylinder Head 1
2 [YYGY1250202 BRERER Paper Gasket, Breather Plate 1
3 |[YYGY1250203 BRER Breather Plate 1
4 [YYGY1250204 SRELEBHE Gasket, Cylinder Head Cover 1
5 |GB/T845-ST3.5x10 B BUR4TST3.5%10 Screw, Tapping ST3.5x10 4
6 [YYGY1250205 BREEL Joint, Breather Tube 1
7 |YYGY1250206 BRE Breather Tube 1
8 |[YYGY1250207 BREFR® Clip, Breather Tube 2




EE [k [ Model [Lineal25 GY6 ENGINE [#hEEit
Draft 3 |CYLINDER HEAD COMP [ PartNo.  [YYGY1250300 [Total
NO. Part NO. Chinese Name Description QTY Unit price
1 |YYGY1250301 i Cylinder Head 1
2 |YYGY1250302 BRI Valve, In. 1
3 |[YYGY1250303 BRI Valve, Ex. 1
4 |[YYGY1250304 E Oil Seal, Valve Stem 2
5 |YYGY1250305 By (S17%%) Washer, Valve Spring 2
6 |YYGY1250306 LES Spring, Valve Inner 2
7 |YYGY1250307 e Spring, Valve Outer 2
8 |YYGY1250308 RiGER (RIHE ) Retainer, Valve Spring 2
9  |YYGY1250309 e (SI7%% ) Cotter, Valve 2
10 |[YYGY1250310 R O IRAEM6%63 Bolt, In. Valve Stud M6x63 2
11 [YYGY1250311 HES O XL R AEM6x32 Bolt, Ex. Valve Stud M6x32 2
12 [YYGY1250312 KT Spark Plug 1
13 [YYGY1250313 EBHP10x@8x16 Pin, Dowel ¢10x(8x16 6
14 |[YYGY1250314 EH Camshaft 1
15 |[YYGY1250315 EBER Rocker Arm Assy 1
16 |YYGY1250316 S MR E Over Breather Cam Spring Plate 1
17 |YYGY1250317 BE Valve Rocker Arm 2
18 [YYGY1250318 HREES Pin, In. Rocker Arm 1
19 |[YYGY1250319 HFEEEY Pin, In. Rocker Arm 1
20 |YYGY1250320 EER Holder, Rocker Arm 1
21 |GB/T95-¢8 F 8 Plain Washer, ¢8 4
22 |GB/T6177.1-M8 RMS Nut, M8 4
23 |GB/T5789-M6x100 SEZIRRM6x100 Flange Bolt, M6x100 2
24 [YYGY1250321 RELSKNR S Steel Gasket, Cylinder Head 1
25 |GB/T5789-M6x22 SR IRREM6X22 Flange Bolt, M6x22 1
26 |YYGY1250322 S Guider, Cam Timing Chain 1
27 [YYGY1250323 HRE Intake Pipe 1
28 |YYGY1250324 +H Fixing Ring, Intake Pipe 1
29 |GB/T6177.1-M6 SR BRM6 Flange Nut, M6 2
30 |YYGY1250325 HRER Gasket, Intake Pipe 1
31 [YYGY1250326 FRRAR Insulator, Carburetor 1

#3M




4 SELE Model  [Lineal25 GY6 ENGINE wRait
Draft 4 CYLINDER COMP Part No.  [YYGY1250400 Total
NO. Part NO. Chinese Name Description QTY Unit price
1 |[YYGY1250401 TER B Q10xp8x16 Pin, Dowel ¢10x¢8x16 2
2 |YYGY1250402 SEARR Paper Gasket, Cylinder 1
3 |[YYGY1250403 RELK Cylinder 1
4 [YYGY1250404 GELEY Gasket, Adjusting 1
5 |YYGY1250405 RS Adjusting Assy, Cam Timing Chain 1
6 |GB/T5789-M6x22 SR IR M6x22 Flange Bolt, M6x22 2
7 |YYGY1250406 Rk IBEM6x12 Bolt, M6x12 1




5 A& Model  [Lineal25 GY6 ENGINE wigait
Draft 5 RIGHT COVER COMP Part No.  [YYGY1250500 Total
NO. Part NO. Chinese Name Description QTY Unit price
1 [YYGY1250501 & Cover, R. Crankcase 1
2 |GB3452.1-919 HoBRBEE19 Seal O-Ring, Oil Level Gauge, 919 1
3 |YYGY1250502 HUBR Oil Level Gauge 1
4 [YYGY1250503 BN QOil Filter Screen 1
5 |YYGY1250504 ES S Spring, Oil Filter Screen 1
6 |YYGY1250505 EGES QOil Filter Cap 1
7 |YYGY1250506 L BH8xp6x14 Pin, Dowel @8xp6x14 2
8 [YYGY1250507 HERR Paper Gasket, R.Crankcase Cover 1
9 |GB9877-19.8x30x5 A& A 19.8x30x5 Oil Seal, 19.8x30x5 1
10 |GB/T5789-M6x95 B2 M6x95 Bolt, M6x95 4
11 |GB/T5789-M6x100 $2AM6x100 Bolt, M6x100 1
12 |GB/T5789-M6x110 HRAEM6x110 Bolt, M6x110 2
13 |GB/T5789-M6x28 2RM6x28 Bolt, M6x28 2




6 B Model  |Lineal25 GY6 ENGINE migEit
Draft 6 RIGHT CRANKCASE COMP Part No. YYGY 1250600 Total
4
NO. Part NO. Chinese Name Description QTY Unit price
1 |[YYGY1250601 LS Right Crankcase Assy 1
2 |YYGY1250602 EAL B 8xp6x14 Pin, Dowel ¢8x¢6x14 2
3 |YYGY1250603 REEFE Cushion Collar, Engine Mount 1
4 |YYGY1250604 TKIBEM6 Bolt, M6x188 2
5 |GB/T5789-M6x50 SEZIBREMOx50 Flange Bolt, M6x50 2
6 |YYGY1250605 AL R Paper Gasket, Crankcase 1




7 R Model  |Lineal25 GY6 ENGINE niE&it
Draft 7 LEFT CRANKCASE COMP PartNo.  [YYGY1250700 Total
NO. Part NO. Chinese Name Description QTY Unit price
1 |YYGY1250701 RS Left Crankcase 1
2 |GB/T276-6301 REREHE6301 Bearing, 6301 1
3 |GB/T276-6002 R BR 6002 Bearing, 6002 1
4 |GB/T276-6004 SR BRH 6004 Bearing, 6004 1
5 |YYGY1250702 MEHESR Timing Chain, Cam 1
6 |YYGY1250703 AT Tension Stem, Cam Timing Chain 1
7 |[YYGY1250704 N ORI Bolt, Tension Stem 1
8 |GB9877-27x42x7 SRE27x42x7 Oil Seal, 27x42x7 1
9  [YYGY1250705 REEHE Cushion Collar, Shock Absorb 1
10 |YYGY1250706 RREFE Cushion Collar, Engine Mount 1
11 |GB/T5789-M12x16 W HCRREM12x16 Bolt, Drain Engine Oil, M12x16 1
12 [GB/T95-M12 EEEIP Washer, M12 1
13 |YYGY1250707 FIZEFEIR B BB Fixing Pin, Brake Shoe 1
14 |GB/T6187.1-M8 FEPRREIMS Flange Lock Nut, M8 1
15 |YYGY1250708 FLAXL R AEM6 Bolt, M6x195 2
16 |YYGY1250709 e Gear Box Cover 1
17 |GB/T276-6204 R ER 6204 Bearing, 6204 1
18 [GB/T276-6202 RIDBR 6202 Bearing, 6202 1
19 |GB/T276-6203 TR EREE6203 Bearing, 6203 1
20 |GB/T95-¢8 R 8 Washer, ¢8 2
21 |GB/T5789-M8x12 ST RO, L IRAEMEx 12 Flange Bolt, Filling/Draining Gear Oil, M8x12 2
22 |YYGY1250710 EAL B p8xp6x14 Pin, Dowel ¢p8x¢6x14 2
23 |YYGY1250711 P EriE-Y Paper Gasket, Gear Box 1
24 |GB9877-20x32x6 W E B E20x32x6 0il Seal, Gear Box Cap, 20%32x6 1
25 [YYGY1250712 BRE Breather Tube 1
26 |GB/T5789-M6x35 SR IRM6x35 Flange Bolt, M6x35 2
27 |GB/T5789-M6x25 SR IRREM6>25 Flange Bolt, M6x25 1
28 |GB/T5789-M6x32 S22 IR M6x32 Flange Bolt, M6x32 1
29 |GB/T5789-M6x28 SR IRRM6x28 Flange Bolt, M6x28 2
30 |GB9877-19.8x30x5 7t Hh S AR 19.8%30x5 Qil Seal, L. Crankcase, 19.8x30x5 1
31 |YYGY1250713 ENHe8xp6x14 Pin, Dowel ¢8xp6x 14 2

BTW




8 k& Model  [Lineal25 GY6 ENGINE nEaEit
Draft 8 LEFT CRANKCASE COVER PartNo.  [YYGY1250800 Total
NO. Part NO. Chinese Name Description QTY Unit price
1 [YYGY1250801 BRERR Guide Plate for Breather 1
2 |GB/T845-ST3.5x10 B BUR4TST3.5%10 Screw, Tapping ST3.5x10 4
3 [YYGY1250802 ENH8xp6x14 Pin, Dowel ¢p8x¢6x14 2
4 |YYGY1250803 ERERR Gasket, L. Crankcase Cover 1
5 [YYGY1250804 EXHRFER Retrain Plate, Main Stand 1
6 |YYGY1250805 NESHR Clip, Brake Hose/Cable 1
7 |YYGY1250806 T R Clip, Overflow Tube (151RS without) 1
8 |YYGY1250807 TRGLK Clip, Throttle Cable (151RS without) 1
9 |YYGY1250808 k& Left Crankcase Cover 1
10 |GB/T5789-M6x40 SR IR M6x40 Flange Bolt, M6x40 6
11 |GB/T5789-M6x65 2B M6%65 Flange Bolt, M6x65 1
12 |GB/T5789-M6x70 2 IZRM6x70 Flange Bolt, M6x70 1
13 |GB/T5789-M6x16 SR IRRM6x16 Flange Bolt, M6x16 1




9 SEEEA Model  [Lineal25 GY6 ENGINE migEit
Draft 9 PISTON, CONNECTING ROD AND CRANKSHAFT COMP Part No.  |[YYGY1250900 Total
NO. Part NO. Chinese Name Description QTY Unit price
1 |YYGY1250901 i AT BB Crankshaft & Connecting Rod Comp 1
2 |YYGY1250902 SEERNIR Steel Ring (1st Ring), Piston 1
3 |YYGY1250903 SEERGIR Carbon Ring (2st Ring), Piston 1
4 |YYGY1250904 EERE R HETREES Oil Ring Set, Piston 1
5 |YYGY1250905 EE Piston 1
6 |[YYGY1250906 EEHTE Circlip, Piston Pin 2
7 |YYGY1250907 EEH Pin, Piston 1
8 |YYGY1250908 G Semi-circle Key 2




10 CVT Model  |Lineal25 GY6 ENGINE nigait
Draft 10 CVT PartNo. [YYGY1251000 Total
NO. Part NO. Chinese Name Description QTY Unit price
1 YYGY1251001 FEHRRH Impeller, Primary Driving System 1
2 |YYGY1251002 FHRAE @15%(24x51.5 Collar, Primary Driving System, ¢15x¢24x51.5 1
3 |YYGY1251003 EHRE Primary Driving System 1
4 |YYGY1251004 ERE Roll Rod, Speed Shift, Primary Driving System 6
5 |YYGY1251005 ERLTN Cushion Rubber 3
6 [YYGY1251006 TEE Speed Shift Tray 1
7 |GB/T9S-912 BEI12 Washer, ¢12 2
8 |GB/T6177.1-M12 RMI2 Nut, M12 1
9 |GB/T6187.1-M12 SEEBEBEMI2 Nut, M12 1
10 [YYGY1251007 MEE Subordinate Driven System 1
11 |YYGY1251008 MHEE 1
12 |YYGY1251009 L] Driven Mainshaft 1
13 |YYGY1251010 LIS Center Gear 1
14 |YYGY1251011 BAH Final Shaft 1
15 |YYGY1251012 RANE Final Gear 1
16 [YYGY1251013 B Belt, CVT 1

#F10]




11 EEEES [ Model  [Lincal25 GY6 ENGINE [EEit
Draft 11 [STARTER IDLE SHAFT COMP [ PartNo. [YYGY1251100 [ Total
15 lG———*@
NO. Part NO. Description QTY Unit price
1 |[YYGYI1251101 M igse Driven Gear, (Starter Gear) 1
2 |YYGYI1251102 BERLAE Starter Idle Gear Assy 1
3 |YYGYI1251103 W Pin, Starter Idle Gear 1
4 |YYGY1251104 B Washer, Starter Idle Gear 1
5 |YYGY1251105 L Starter Idle Gear 1
6 |YYGY1251106 R EE R Friction Spring, Starter Idle Gear 1
7 |YYGY1251107 T Spring, Starter Idle Gear 1
8 |YYGY1251108 B Axle, Starter Idle Gear 1
9 |[YYGY1251109 FHEQ13.8xp18x16 Collar, ¢13.8%¢18x16 2
10 [YYGY1251110 SRR Kick Start Spindle Assy 1
11 |YYGYI1251111 EEEIEE S S Spring, Kick Return 1
12 |GB/T95-914 B4 Washer, ¢14 1
13 [YYGYI251112 F2EH AT ENE F) AR Retrain Plate, Kick Start Spindle 1
14 |GB/T5789-M6x12 SR IRRM6x12 Flange Bolt, M6x12 1
15 |YYGYI1251113 EEF Kick Start Pedal 1
16 |GB/T5789-M6x20 SEZREM6x20 Flange Bolt, M6x20 1

E1R




12 :ER Model  |Lineal25 GY6 ENGINE nEaEit
Draft 12 OIL PUMP COMP Part No. |[YYGY1251200 Total
7
2
NO. Part NO. Chinese Name Description QTY Unit price
1 |YyGy12s1201 HUAR 0il Pump 1
2 |YYGY1251202 AR 2 BER Cover, Oil Pump 1
3 |GB/T5789-M6x12 SR IRREMOx12 Flange Bolt, M6x12 2
4 |YYGY1251203 HmREL Sprocket, Oil Pump 1
5 |[YYGY1251204 HUBRES Chain, Oil Pump 1
6 |GB/T6177.1-M6 12 M6 Nut, M6 1
7 |GB/T5789-M6x25 IRAEM6%25 Bolt, M6x25 2

E12W




13 R Model  [Lineal25 GY6 ENGINE migEit
Draft 13 STARTER MOTOR PartNo. |[YYGY1251300 Total
10
12
NO. Part NO. Chinese Name Description QTY Unit price
1 |YyGyi2s13o1 REERH Electric Start Gear Shaft 1
2 |YYGYI1251302 BIRUEE Electric Start Gear 1
3 [YYGY1251303 BEESRAH 1
4 |YYGY1251304 BHEARRY Needle Bearing, Start Clutch 1
5 |YYGY1251305 BEEAREY Start Clutch Gear 1
6 [YYGYI1251306 BUEAEE Start Clutch Cover 1
7 |GB/T95-¢22 22 Washer, ¢22 1
8 [YYGY1251307 7 TUB SUR R M22 Four Claw Lock Nut, M22 1
9 |YYGYI1251308 R Start Motor 1
10 |YYGY1251309 B ERE Positive Cable, Start Motor 1
11 |GB/T93-¢4 BB o4 Spring Washer, ¢4 1
12 |GB/T818-M4x8 + 7 & SKIRETM4x8 Screw, M4x8 1
13 |GB/T5789-M6x16 SEZIRRM6X16 Flange Bolt, M6x16 2

#£137]




B 14 HEEBAL Model Lineal25 GY6 ENGINE mwait
Draft 14 GENERATOR Part No. YYGY1251400 Total
NO. Part NO. Chinese Name Description QTY Unit price
1 |YYGY1251401 BB Generator Assy 1
2 |YYGY1251402 Z Magneto Coil, (Stator) 1
3 |YYGY1251403 iR 25 Trigger, (Flywheel) 1
4 |GB/T5781-M5x12 AAKIREMS<12 Hex Bolt, M5x12 2
5 |GB/T6187.1-M12 SEEBEBEMI2 Flange Lock Nut, M12 1
6 |GB/T5789-M6x22 SR IREM6x22 Flange Bolt, M6x22 2
7 |YYGY1251404 LRSS Circlip, Generator 1

14 ]




